J

AU

Test Report

X

Vi ot
-

5 4m5 (Report No.): S17-B0173-1

7= b4 i (Product Name): 483 -F W%

Li-Polymer Cell

B B (Model/Type) : FST18650-2600mAh
Z 4% 77 (Client) s 3 AR AT R T AR R A R
FAR EAST FIRST NEW

ENERGY GO.,LTD




k545 (Report. No.) : SI17-

BO173-1

% 2 Ui 3k 14 U (Page 2 of 14)

FE i A K2 i B General product information

FEin 25 8 (Sample Type):

R i
Rechargeable or not Yes
izfm i B
Transportation mode By air and by sea
o e JiEBes fited iy HliR
Cell Use The power supply Electrochemistry System | LiCoO;
i _ 5 _
Use Battery Model
R T 3K _ H i Ak 57 2H 7> .
Composing Mode Electrochemistry System
| bl
O il Manufacturer Of | —
Battery Cell
BILELS _ AR _
Cell model Cell Capcity
I 1 SR R T
Contained In Equipment during —
transporlation
B Z 4
PRAR R WO T & WERER
i ) . Al ) . 36WI
Nominal Voltage s6¥ Rated Capacity 2600mAR Rated Energy 30Wh
76 PR L fe NS 7 L L 78 B
Max. Charging 4.2V Max. Charging 2600mA Charging 1300mA
Voltage Current Current
iy ek e Sz NI B R ER AL 7o AR Lk
Discharge Cut-off | 2.7V Max. Discharging 2600mA Charge Cut-off | 52mA
Voltage Current Current

AR H  A£ 5 MBI Test items, sample and Order

WG 5 Test No. JI 701 Test Items FEfh 45 Sample No. #518 Verdict
Tl e S AR Altitude simulation Al~Al0 P
12 i FE 8% Thermal test Al~A10 P
T3 {74l Vibration Al~A10 P
T4 #pts Shock A1~A10 P
TS Hh58 % External short circuit Al~A10 P
T6 {& /45 & Tmpact / Crush Cl~C5 P
T7 1t £ 78 F Overcharge — P
T8 B il i Forced discharge D1~D10, EI~EIL0 P

FESTARIE: AL~A10 79 1 IRTEAGE R Te AR A :

WA E1~E10: 50 (XU 7E iR .
Pretreatment of the samples: A1~A10: at first eycle in fully charged states; C1~C5: at first cycle at 50% of the design rated
capacity; DI1~D10: at first cycle in fully discharged states; E1~E10: at 50 cycle in fully discharged states,

C1~C5 79 1 IRAEH 50% 47

EFE: DI-DIO0:

TR e il

prenalis

—

2 | =

T6 = 757 End
T8 | — [ ZEnd |

—
=

m) - [Ta] - [75] ~ [z ]
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eyl Bl A 5 iy 40 )57 5= Mass of cell or battery (M) Joi 4 B E Mass loss limit
M<lg 0.5%
| g<M<75¢g 0.2%
M>75g 0.1%
38.3.4.1 k46 T.1: @& F {4 Test T.1: Altitude simulation P
383.4.1.1 H 1Y

ARG BUTE MR EFAT TR IE.

38.3.4.1.2 AIEAET

8% e AN R A R PE IR 1 T e T 11.6 TIAFIREERE (20£5) CRAFE D 6 /M.

38.34.1.3 # K

BB LR, EE. BT A, I BEA R il e R85 T s AN T
HAE T IX —RIG AT IR ) 90% T AIHILALRIRF A X — R A 0T IRAY ERANGE R T 58 RO
A RIS B AN bl . A 0 R Y BERARIE H T 58 O RS (191508 e A L 4

38.3.4.1.1 Purpose

This test simulates air transport under low-pressure conditions.

38.3.4.1.2 Test procedure

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (204:5)°C.

38.3.4.1.3 Requirement

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

= VR A R : PN :
gg 1‘fﬁgu H Before test Jli@ﬂn After ttj‘:St FEEH | BT S, REGAER
Sa“mple i i (g) B (V) 7 E(g) FLJk(V) | Mass loss | Voltage loss Verdict )

No. Mass Voltage Mass Voltage (%) (%)

Al 47.465 4.178 47.464 4,177 0.00 0.02 P

A2 47.211 4.181 47211 4.180 0.00 0.02 P

A3 47.358 4.175 47.358 4.174 0.00 0.02 p

A4 47.289 4,176 47.288 4.175 0.00 0.02 P

AS 47.517 4.186 47.517 4.185 0.00 0.02 P

A6 47.624 4.169 47.624 4.168 0.00 0.02 P

A7 47.094 4.170 47.094 4.168 0.00 0.05 P

A8 48.875 4.176 48.875 4.175 0.00 0.02 P

A9 46.794 4.175 46.794 4.174 0.00 0.02 P
Al0 47.234 4.174 47.234 4,173 0.00 0.02 P
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38.3.4.2 iU T.2: /E K56 Test T.2: Thermal test | P

383421 H 1

ARTRES DAl PR AT 7 HE T L) e S e A S Rt G o ) TR M3 (13 FEE A L 1
38.3.4.2.2 REETESF

05 T AT A R S 7R SIS IR ST (7222) C FAFIME A 6 /AN, 5 MR RIS IS 2T (40+2) °C
AR 6 /N o P B R IR 2 18] A9 35 K 1R )68 30 49 8. b —F2% S AE0T, JE50A% 10 1K,
BEEL AT USRI B AATE R SR (20:£5) "C AL 24 /M o 3T KM Bl Rl SEaR T 1
SBR[ 22 2 R 12 /NI

38.3.4.2.3 % Kk

MATBR THE S TREIR. TR, 3 BRAA RS Hiba daib 4075 58 J5 (0 TF8% A< s F
JCAEHATIX — IR AT RLERY 90% . Hui AT B I AR B3 A X — Bk . A5 26 R 19 38R AN ) T 5840l etk
A (935S F il AN b2

38.3.4.2.1 Purpose

This test assesses cell and battery seal integrity and internal electrical connections. The test is conducted using
rapid and extreme temperature changes.

38.3.4.2.2 Test procedure

Test cells and batteries are to be stored for at least six hours at a test temperature equal to (75 + 2 )°C, tollowed by
storage for at least six hours at a test temperature equal to (-40 + 2 )°C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated 10 times, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20 + 5) °C. For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

38.3.4.2.3 Requirement

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and batteries
at fully discharged states.

o 1] TS . A = .
Zﬁi‘g jﬁ'ﬁ-mﬁu Before t—est Jﬁﬁ%fﬁ After tjst BRI | fEs M R A
S;mljle Jii i (g) HE(V) J5i i (g) B JE(V) | Mass loss | Voltage loss Vadict
No. Mass Voltage Mass Voltage (%) (%)

Al 47.464 4,177 47,455 4.113 0.02 1.53 P

A2 47.211 4.180 47.203 4.115 0.02 1.56 P

A3 47.358 4,174 47.349 4,113 0.02 1.46 P

A4 47.288 4.175 47.279 4,114 0.02 1.46 B

A5 47.517 4,185 47.509 4,121 0.02 1.53 P

A6 47.624 4,168 47.609 4.114 0.03 1.30 P

A7 47.094 4.168 47.090 4,105 0.01 1.51 P

A8 48.875 4.175 48.866 4.103 0.02 1.72 P

A9 46.794 4,174 46.785 4,108 0.02 1.58 P

AlQ 47234 4,173 47.225 4,109 0.02 1.53 P
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38.3.4.3 i3 T.3: 4R &) Test T.3: Vibration | p

38.34.3.1 H 1

AR B AR I i 12 Hh iR A .

38.3.4.3.2 IetE

EE;LHI%L’!H'%I—H‘%JWLT G, (EAEE RN, FHREdEnh S AG RS . IRAINAE LK,
ARERLE T 52500 200 ARGz 8], MERE) 7 5R2%, BSREDN 15 srdb. 3X - HRENAR AU = A FARE LA il

A%ﬁ{iﬁ’]ﬁ*/ﬁTlnm HEGIHT 12 K, BININ 3 N Hof MRS R A A0 i T .

PEXH AR, WRREAL 12 TR RibAdibA CEIbANE 0D, FXf 12 F 50 M R

il CRBEILAD HIAE.

SN R I DA 7 FRZETTAA, ORIF 1, RURROCIIREE, BHRNZER] 18 2%, MG IRIE (R F

£ 0.8 XK ('f’ffﬁ’ﬁéi 1.6 222K, FFIEIAREE B 3 i K INs LA B 8g, (BIZRLA SO 2R B s R

{RFFTE 8g, FLBISAIE NS 200 #54E

38.3.4.33 % K

SRS ARG G EBE . O ORI ERER R K, IF HAAN 6 B il el B i AL 7E 2 = AN

B % g Jr v E k5% S5 B9 7 B8 AY 28 BB LS AN }YIJJi'ﬁi?f—ﬁ'Si"ﬁﬂTllI_Hf} 90% . Hijl AT BT

EATER o A 5% L A S RANE T 58 OB AR A A ik b AT e fi 4

38.3.4.3.1 Purpose

This test simulates vibration during transport.

38.3.4.3.2 Test procedure

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such

a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic

sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times

for a total of 3 howrs for each of three mutually perpendicular mounting positions of the cell. One of the

directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12

kg(cells and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of | g, is maintained until 18 Hz is reached. The

amplitud¢ is then maintained at 0.8 mm (16 mm total excursion) and the frequency increased until a peak

acceleration of 8 g, occurs (approximately 50 Hz). A peak acceleration of 8 g, is then maintained until the

frequency is increased to 200 Hz.

38.3.4.3.3 Requirement

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire

and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its voltage

immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells and

batteries at fully discharged states.

=] B A BT . R A = 4

_Zr,l:j 1_?(4_\.;, il Before test jik%fé After test RRSE | WESR R ——
Sallnnl;rle Ji () mEWV) JF = (g) B (V) | Mass loss | Voltage loss Verdiot

No. Mass Voltage Mass Voltage (%) (%)

Al 47.455 4.113 47.455 4.113 0.00 0.00 P

A2 47.203 4.115 47.203 4.114 0.00 0.02 P

A3 47.349 4.113 47.349 4.113 0.00 0.00 P

A4 47.279 4.114 47.278 4.114 0.00 0.00 P

A5 47.509 4.121 47.509 4.121 0.00 0.00 P

A6 47.609 4,114 47.609 4.114 0.00 0.00 p

AT 47.090 4.105 47.090 4.105 0.00 0.00 P

A8 48.866 4.103 48.866 4.103 0.00 0.00 P

A9 46.785 4.108 46.785 4,106 0.00 0.05 P

Al0 47.225 4.109 47.225 4.108 0.00 0.02 P
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38.3.44 W08 T4: #l' ili T4: Shock [ P

383441 H (19

7R R A AL i YU A ER S 2 ek g T 4

38.3.4.4.2 RGFLT

HL AN AL T S A R A ARG 0 L b, A ST A AN H I (T e T . AN 2
NI 150g, MK AFRFEER 18] 6 AP0 Eskirbiti . W4h, A KT MG T 5k I SE 50g, 41
KPP AT 1) 11 SERDAT A0SRt o 15 el 2] AR B 3 2 (1 IR B8 17 22 30 AR [ K el FE (1) 2 TR
W .

a4 e R nE Ik R £ ]
ARITAR 150g, BRINE I (g.) %*rlﬁﬁi’f\% 6is

Il

R Llns

FoA A 50g. WEANIEE (g
i FRLLA TR,

T I = AN FLATE LA i i 4 538 O 10 TE 5 125 = Wbl T8 2 2 Tl 28 = e
iy, SILAESZ 18 ik,

38.3.44.3 FE R

MRTBR TTHER L O, TERRRIGR K, I HAEAN R it ol By 2 70 0% /5 1 T1 26t R AR /N
HABATIX i AT R A 90% o FRIUAI I AL RIFF &% — SR . A5 26 MR A9 B SR SIS J - 52 4 Bl R
A RIS Ha g A i 4

38.3.4.4.1 Purpose

This test assesses the robustness of cells and batteries against cumulative shocks.
38.3.4.4.2 Test procedure

Test cells and batterics shall be sccured to the testing machine by means of a rigid mount which will support all mounting surfaces of
cach test battery.

Each cell shall be subjected to a halfsine shock of peak acceleration of 150 g, and pulse duration of 6 milliseconds. Alternatively,
large cells may be subjected to a halt-sine shock of peak acceleration of 50 g, and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery. The pulse duration
shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below are provided to calculate the

appropriate minimum peak accelerations.
Battery Minimum peak acceleration Pulse duration

30 e N =
whichever is smaller bms

Small batteries 150 g or result of formula Acceleration (g ) = "";‘
E N e

) ) 2300600 . . "
Large batteries S0z or result of formula Acceleration (g)) = —; Whichever is smaller s
Y=

* Mass is evpressed in kilograms. .
38.3.4.4.3 Requirement

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire and it the apen
circuit voltage of each test cell or battery after testing is not less than 90% of its voltage immediately prior to this procedure. The

requirement relating to voltage is not applicable to test cells and batteries at tully discharged states.

¥ 0 R A ” S RUA TS A fran

;fig )lit—[.'?uﬁu Before t_est R4S JE After test Fash | wmen ——
S;a'mple fisi(g) | (V) | Jig(g) | HJE(V) | Mass loss | Voltage loss Verdiof

No. Mass Voltage Mass Voltage (%) (%)

Al 47.455 4,113 47.455 4.113 0.00 0.00 P

A2 47.203 4.114 47.203 4.114 0.00 0.00 P

A3 47.349 4.113 47.349 4.113 0.00 0.00 P

Ad 47.278 4.114 47.278 4.114 0.00 0.00 P

A5 47.509 4.121 47.509 4.121 0.00 0.00 P

Ab 47.609 4.114 47.609 4.114 0.00 0.00 p

A7 47.090 4.105 47.090 4.105 0.00 0.00 B

A8 48.866 4.103 48.8606 4.103 0.00 0.00 p

A9 46.785 4.106 46.785 4,106 0.00 0.00 P

Al0 47.225 4.108 47.225 4.108 0.00 0.00 P ]
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38.3.4.5 {46 T.5: SMHJEEE T.5: External short circuit | p

38.3.4.5.1 B Y

ARG AR S AT B

e a2 - BUR TR A, (A o3 if BERROE 81 5724°C o AR [a] B e T A i g e b 2H
RIS, JFREAT PR AE S A SRGIAPRAY, /N eI AN B AL SE 4220 Dy 6h, KR R R T 2R
RiZED M 12he SRJGAE i ER A ALLE 57 +4°C FEZ A AMBARBL/NT 0.1 BRA A 5 5% % (.

X B SR AT RLE F I B A AN IR FE R B S7TH4°CIRAREE R /D | /i, X Rl R TR E i
ER AN, R TR,

FELRA AN T PRt AR MR B A B AT AR T AT .

38.3.4.5.3 T 3R

SRS R E AR 170°C, FF HAERIGE R 58 /5 6 AN ifR. Jopi, Joilek, Wil Andin
RN A AR TR .

38.3.4.5.1 Purpose

This test simulates an external short circuit.

38.3.4.5.2 Test procedure

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach a homogeneous
stabilized temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and
design of the cell or battery and should be assessed and documented. If this assessment is not feasible, the
exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells and large
batteries. Then the cell or battery at 57 £ 4 °C shall be subjected to one short circuit condition with a total
external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature
has returned to 57 + 4 °C, or in the case of the large batteries, has decreased by half of the maximum temperature
increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

38.3.4.5.3 Requirement

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and there is no
disassembly, no rupture and no fire within six hours of this test.

PEandats BEimE CC) FlE: REFTE YK
Sample No. Maximum Temperature Verdict
Al 88.0 P
A2 85.0 P
A3 90.7 P
Ad 74.1 P
A5 89.8 P
A6 87.2 P
A7 90.4 P
A8 85.6 P
A9 89.0 P
Al0 92.6 P
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38.3.4.6 k4% T.6 A: fiid; Test T.6 A: Impact \ P

38.3.4.6.1 H /9

2577 (R YT UL o B 47 T 5 R I RS A FEL S I LR R

38.3.4.6.2 WIGHE T GERT EHEA/NT 18 2K M EFE AL

SO T a0 H R ST T L. — 4R 316 AURBEHUPR B/ R rhoGy, TER PR 15.8 2K 0.1 2
K, KEERED 6 K, DRI RACIRARE, MoFHZKE. 00 TR0 TR HEEMN 6125
JFE 2K T b AR B R R 2 Sk, A 1A JUT-8 AT BEVR A 6 A SR g A/ (1) B BRI T
BAfAs s, A B E BRAEE T 51 5 RN KPS R I A 90 YR T,

BT R, VK 5 T R AT 96 L HOCAE TR th D 7% 15,8 ZEK 0.1 BEK S i 42 0 0
Ml FRPER A2 — IS

38.3.4.64 % K

NG IR E ASRE 170°C, F BRI R MARER ST 6 /NI PIC AR JomR, ToARK, A
AR A A IER

38.3.4.6.1 Purpose

These tests simulate mechanical abuse from an impact or crush that may result in an internal short circuit.
38.3.4.6.2 Test procedure — Impact (applicable to cylindrical cells not less than 18 mm in diameter)

The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.lmm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed
across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a height of 61 & 2.5 cm at the
intersection of the bar and sample in a controlled manner using a near frictionless, vertical sliding track or
channel with minimal drag on the falling mass. The vertical track or channel used to guide the falling mass shall
be oriented 90 degrees from the horizontal supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1mm diameter curved surface lying across the centre of the test sample.
Each sample is to be subjected to only a single impact.

38.3.4.6.4 Requirement

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test.

Fandi s mEmimE (C) HE: RETAIR
Sample No. Maximum Temperature Verdict
Cl 77.6 P
C2 93.7 P
| c3 77.1 P
C4 38.9 P
C5 109.7 P
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38.3.4.6 k42 T.6 B: Jlk Test T.6 B: Crush | N

38.3.4.6.1 H 1
AT YR B8 A 4 o Bl T R A5 ) BE e R P A R (Y LR B R
38.3.4.6.3 MIGFE T —IF I GERTHEM. 8%, Wh/diindaibfEaRhT 18 Z2XKMEFEESEIR)
e MR E RIS IR B ), 18650 HLHLM BN 18, 0 2524 .
P b B G BRI B AN T L2 (A5 IR, 35 R J1BE g iR, 7R88 — N Hefil a0 K490 1.5 K
/B, FFEREEEET, fiE LT =g —
(a)  HifnfHEisE] 134+0.78 T4
flhn. F— MG ZERE 32 Z2K00RETE 1, BEEIETNIE/ER] 17 KA.
(b)  EEILAE TR 100 =k 8
(¢) WIS TR 3 R85 E Y S0%BR LA .
— HIATRIRRIE ), R TP 100 Z2RECGE 2L, keIl 2200k 7 R 1T 50%, Bl nl iR IE ).
WAL R B At eh Yt N MR 0 Y — TR L o AL /T0 o3 2 PR 2 WP SE R TR L o [ 82 P i s A S

(77 I B o
AR Bl T A sl UM — IR R iR o ISR EE 6 /N o RS LA P 2w AR 3t H A 345 Y
SR YD ST E R RIS

38.3.4.64 % K
AR EAE 170°C, JF BAERIE R AORIS )G 6 AN R BB, Jolddk, il e
FL I LAY & AR IR
38.3.4.6.1 Purpose
These tests simulate mechanical abuse from an impact or crush that may result in an internal short circuit.
38.3.4.6.3 Test Procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18 mm in diameter)
NOTE: Diameter here refers to the design parameter (for example the diameter of 18 650 cells is 18.0 mm).
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three
options below is reached.
(a)The applied force reaches 13 kN £ 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17
MPa is reached on the hydraulic ram.
(b) The voltage of the cell drops by at least 100 mV; or
(¢)The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by
at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be
crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied
perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a
further 6 h. The test shall be conducted using test cells or component cells that have not previously been
subjected to other tests.
38.3.4.6.4 Requirement
Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is
no disassembly and no fire during the test and within six hours after this test.

e RS e (C) Flsg: RETTEER
Sample No. Maximum Temperature Verdict
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38.3.4.7 k4% T.7: LE 7 rH Test T.7: Overcharge | N

38347.1 H [

AR UG PPl ) 76 o PR S T e Vb 2 B B el il ] 7 o b 2 RS2 e P A MR R BE D

38.3.4.7.2 WRINFEIT

0 H B YA 202 o) R A DL (1) R I A0 i IR PR A . R R R /N BB LR WV 9 A

(a) I3 B 7T L L AN T 18 AR, T 1y e/ Pl T S H 2 A R e ol FL TR (T P £ 50 22 AR P
RN E

(b) i ¥ AR 78 L T 18 AR, I8 A R/ i TR SR R FE R B R A9 1.2 £ e

RIS PLE PRI T AT . AT IRBR A IR RE 79 24 /MR

38.3.4.7.3 % K

7o L AR BN AE HEAT LR POAATR S 7 RN TCREME, Toilgk, RITF&EATIEKR.

38.3.4.7.1 Purpose

This test evaluates the ability of a rechargeable battery or a single cell rechargeable battery to withstand an
overcharge condition.

38.3.4.7.2 Test procedurc

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18V, the minimum voltage of the test
shall be the lesser of two times the maximum charge voltage of the battery or 22V.

(b) when the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of the test
shall be 1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

38.3.4.7.3 Requirement

Rechargeable batteries meet this requirement if there is no disassembly and no fire within seven days of the test.

FERGHS FE: T B ER
Sample No. Verdict
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38.3.4.8 46 T.8: Bl Test T.8: Forced discharge | P

38.34.8.1 B M

AR B P A R b B TS rL i b Sz i SRR A RE /T

38.3.4.8.2 IIFET

A AL FTEA BRI N 5 12 KA B et b 5 AR TR AR v 00 35 1 T 465 2 A Fee R b LA 1) 2
SR .

138 24 /NS E A A0 R B A TR SRS i R G, TR AR IR . A A I AT SR OB
TR RE ] C/NRE ) 7 ST B AT 25 B R LA AR SIG it (288D

38.3.4.8.3 # K

JE R A e B AT TR AR e AR SE 7 RN, K, B AR,

38.3.4.8.1 Purpose

This test evaluates the ability of a primary or a rechargeable cell to withstand a forced discharge condition,

38.3.4.8.2 Test procedure

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity
divided by the initial test current (in ampere).

38.3.4.8.3 Requirement

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

PO GRS H5E: RERAHEER R FIsE: FEEFFEER
Sample No. Verdict Sample No. Verdict
DI P El p
D2 P E2 P
D3 p E3 P
D4 P E4 P
D5 P ES P
D6 P E6 P
D7 P E7 P
D8 P E8 P
D9 p E9 P
D10 P E10 P
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FE & - Photos of the sample
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FE 5@ A Photos of the sample
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BRI A T A TE B
Test equipment list
A i A
i 4 g mos | tmons | N
No. Name Type Equipment No. | Calibration Date 0
= =11 f%‘é\
1. %fr”] ‘ﬁ’j"'" DC-300-3 CIS1559-001 2017.05.30 v
Vibration Platform
shobe B TA £
2, et 1 £ CL-50/KCL-2000 | CIS1559-002 2017.05.30 v
Shock Platform
WARS JE RIS 5E
3. UK 4 BE-8104 CIS1559-007 | 2017.05.30 v
Low Pressure Chamber
B i 47 R it AR AL
4. Battery short circuit by | BE-8102 CIS1559-005 2017.05.30 v
Temperature Test Machine
Hl F 4 pp i ae Al
3 Battery Weight Impact Test | BE-8106 CIS1559-009 2017.05.30 v
Machine
P i A6 4
6. | Rapid Temperature  Test | BE-8107 CIS1559-010 | 2017.05.10 v
Chamber
7. | BUEREEAX DL820 CIS1559-019 | 2017.05.30 y
Data Collector
8. ﬂé}ﬁﬂ?%{x DI.820 CIS1559-020 2017.05.30 \,
Data Collector
\‘-] \‘ﬂl L] \
o, | Bl TES-33 CIS1559-021 | 2017.05.31 N
Battery Tester
I GERIIRT Y
10. Battery Charge And Discharge | 20V5A CIS1559-022 2017.05.31 v
Tester
P& s A7
11. i .raiq: BL-1200F CIS1559-023 2017.05.30 v
Electronic Scale
12. éﬁ‘ﬁ.ﬁﬁi%%ﬁ . 6X32A CIS1559-026 2017.05.31 v
Multi channel short circuit







